

Drug Policy

Policy: Impacted Drugs:	Leuprolide Long-acting Eligard (leuprolide acetate suspension for SC injection) Lupaneta Pack (leuprolide acetate for IM depot suspension; norethindrone acetate oral tablets co-packaged) Lupron Depot (leuprolide acetate IM for depot suspension) Lupron Depot-Ped (leuprolide acetate for depot suspension) Triptodur (triptorelin extended-release injectable suspension) Fensolvi (leuprolide acetate injectable suspension for SC use)	Annual Review Date: 05/21/2020 Last Revised Date: 05/21/2020
--	--	---

OVERVIEW

Leuprolide is a synthetic nonapeptide analog of naturally occurring gonadotropin-releasing hormone or leutinizing hormone-releasing hormone (GnRH or LHRH), which possesses greater potency compared with the natural hormone (generally considered a GnRH agonist). It acts as a potent inhibitor of gonadotropin secretion when administered continuously in therapeutic doses. Following initial stimulation of gonadotropins, chronic administration of leuprolide leads to suppression of ovarian and testicular steroidogenesis. These effects are reversible after drug discontinuation.

This policy includes only the long-acting leuprolide acetate suspension products that are administered intramuscularly (IM) [Lupron Depot, Lupaneta Pack, and Lupron Depot-Ped], subcutaneously (SC) [Eligard] and the triptorelin extended-release IM injectable [Triptodur]. Lupaneta Pack contains a combination pack of leuprolide acetate depot suspension administered IM and norethindrone 5 mg tablets. This policy does not cover the short-acting leuprolide products (Lupron® and Lupron® for pediatric use). The indication(s) and dosing for the long-acting leuprolide and triptorelin products are in Table 1.

Table 1. Indications, Dosage and Administration for Lupron-Depot, Lupaneta Pack, Eligard, Lupron Depot-Ped and Triptodur.

Products	Dosing and Administration	Indication(s)
Lupron Depot® (leuprolide acetate IM for depot suspension)	7.5 mg IM every 1 month	Prostate cancer: palliative treatment of advanced prostate cancer
	22.5 mg IM every 3 months	
	30 mg IM every 4 months	
	45 mg IM every 6 months	

This document is subject to the disclaimer found at https://provider.medmutual.com/tools_and_resources/Care_Management/MedPolicies/Disclaimer.aspx and is subject to change. https://provider.medmutual.com/TOOLS_and_RESOURCES/Care_Management/ExpressScripts.aspx.

Drug Policy

Eligard® (leuprolide acetate suspension for SC injection)	7.5 mg SC every 1 month 22.5 mg SC every 3 months 30 mg SC every 4 months 45 mg SC every 6 months	<u>Prostate cancer</u> : palliative treatment of advanced prostate cancer
Lupron Depot® (leuprolide acetate IM for depot suspension)	3.75 mg IM every 1 month 11.25 mg IM every 3 months	<u>Endometriosis</u> : initial management and for recurrence of symptoms (including pain relief and reduction of endometriotic lesions). Limitation of Use: Duration of initial treatment or re-treatment should be limited to 6 months. <u>Uterine leiomyomata (Fibroids)</u> : preoperative hematologic improvement of patients with anemia caused by uterine leiomyomata; taken with iron therapy. Recommended duration of therapy is up to 3 months.
Lupaneta Pack® (leuprolide acetate for IM depot suspension; norethindrone acetate oral tablets co-packaged)	11.25 mg IM for 3 months Norethindrone acetate 5 mg tablets	<u>Endometriosis</u> : initial management and for recurrence of painful symptoms of endometriosis. Limitation of Use: Duration of use is limited due to adverse impact on bone mineral density. The initial treatment course is limited to 6 months. A single retreatment course of not more than 6 months may be administered if symptoms recur. Use of Lupaneta Pack for longer than total of 12 months is not recommended.
Lupron Depot-Ped® (leuprolide acetate for depot suspension)	Starting dose of 7.5 mg, 11.25 mg, or 15 mg IM for 1 month administration; starting dose based on child's weight 11.25 mg IM for 3 months 30 mg IM for 3 months	Central precocious puberty (CPP)
Triptodur™ (triptorelin extended-release injectable suspension)	22.5 mg IM for 24 weeks (6 months)	Central precocious puberty
Fensolvi (leuprolide acetate injectable suspension)	45 mg SC every 6 months	Central precocious puberty

IM – Intramuscular; SC – Subcutaneous.

In addition to the approved indications, GnRH agonists such as leuprolide long-acting, have been used for other conditions and various guidelines (e.g., guidelines from the National Comprehensive Cancer Center [NCCN]) discuss its use.

POLICY STATEMENT

This policy involves the use of leuprolide long-acting products (e.g., Lupron-Depot, Eligard, Lupron Depot-Ped, and Lupaneta Pack) and Triptodur and Fensolvi. Prior authorization is recommended for pharmacy benefit coverage of leuprolide long-acting products (e.g., Lupron-Depot, Eligard, Lupron Depot-Ped, and Lupaneta Pack) and Triptodur and Fensolvi. Approval is recommended for those who meet the conditions of coverage in the **Criteria and Initial/Extended Approval** for the diagnosis provided. **Conditions Not Recommended for Approval** are listed following the recommended authorization criteria. Requests for uses not listed in this policy will be reviewed for evidence of efficacy and for medical necessity on a case-by-case basis.

Because of the specialized skills required for evaluation and diagnosis of patients treated with leuprolide long-acting products (e.g., Lupron-Depot, Eligard, Lupron Depot-Ped, and Lupaneta Pack) and Triptodur and Fensolvi as well as the monitoring required for adverse events and long-term efficacy, initial approval requires leuprolide long-acting products

This document is subject to the disclaimer found at https://provider.medmutual.com/tools_and_resources/Care_Management/MedPolicies/Disclaimer.aspx and is subject to change. https://provider.medmutual.com/TOOLS_and_RESOURCES/Care_Management/ExpressScripts.aspx.

Drug Policy

(e.g., Lupron-Depot, Eligard, Lupron Depot-Ped, and Lupaneta Pack) and Triptodur and Fensolvi be prescribed by or in consultation with a physician who specializes in the condition being treated. All approvals for initial therapy are provided for the initial approval duration noted below; if reauthorization is allowed, a response to therapy is required for continuation of therapy unless otherwise noted below.

Automation: None.

RECOMMENDED AUTHORIZATION CRITERIA

Coverage of leuprolide long-acting products (e.g., Lupron-Depot, Eligard, Lupron Depot-Ped, and Lupaneta Pack) and Triptodur and Fensolvi is recommended in those who meet the following criteria:

1. **Prostate Cancer (Lupron Depot, Eligard)**

Criteria. *Approve if prescribed by or in consultation with a hematologist or oncologist.*

2. **Endometriosis (Lupron Depot, Lupaneta Pack)**

Criteria. *Approve if patient meets the following criteria (A or B):*

- A. Initial management of symptoms; OR
- B. Management of recurrence of symptoms after initial therapy.

Note: The recommended duration of continuous therapy (initial and recurrence) is limited to a total of 12 months.

3. **Uterine Leiomyomata (fibroids) [Lupron Depot]**

Criteria. *Approve.*

4. **Central Precocious Puberty (CPP) [Lupron Depot-Ped, Triptodur, Fensolvi]**

Criteria. *Approve.*

Initial Approval/ Extended Approval.

- A) *Initial Approval:* 180 days for endometriosis, uterine leiomyomata, and abnormal uterine bleeding
365 days for all other indications listed as an approval in this document
- B) *Extended Approval:* 180 days for endometriosis (maximum therapy of 12 months) and uterine leiomyomata
365 days for all other indications listed as an approval in this document
Abnormal uterine bleeding not recommended for extended approval

OTHER USES WITH SUPPORTIVE EVIDENCE

5. **Gender Reassignment (Female-To-Male [FTM] or Male-To-Female [MTF]) [Lupron Depot, Eligard]**

Criteria. *Approve if prescribed by or in consultation with an endocrinologist or a physician who specializes in the treatment of transgender patients.*

Drug Policy

6. **Ovarian Cancer (Lupron Depot)**

Criteria. Approve if prescribed by or in consultation with a hematologist or oncologist.

7. **Breast Cancer (Lupron Depot)**

Criteria. Approve if prescribed by or in consultation with a hematologist or oncologist.

8. **Preserve Ovarian Function/Fertility in Patients undergoing Chemotherapy (Lupron Depot)**

Criteria. Approve if prescribed by or in consultation with a hematologist or oncologist.

9. **Prophylaxis or Treatment of Uterine Bleeding in Patients with Hematologic Malignancy or Prior to Bone Marrow/Stem Cell Transplantation (BMT/SCT) [Lupron Depot]**

Criteria. Approve if prescribed by or in consultation with a hematologist or oncologist.

10. **Abnormal Uterine Bleeding (Lupron Depot)**

Criteria. Approve for up to 6 months of therapy.

Initial Approval/ Extended Approval.

- A) *Initial Approval:* 180 days for endometriosis, uterine leiomyomata, and abnormal uterine bleeding
365 days for all other indications listed as an approval in this document
- B) *Extended Approval:* 180 days for endometriosis (maximum therapy of 12 months) and uterine leiomyomata
365 days for all other indications listed as an approval in this document
Abnormal uterine bleeding not recommended for extended approval

CONDITIONS NOT RECOMMENDED FOR APPROVAL

leuprolide long-acting products (e.g., Lupron-Depot, Eligard, Lupron Depot-Ped, and Lupaneta Pack) and Triptodur and Fensolvi have not been shown to be effective, or there are limited or preliminary data or potential safety concerns that are not supportive of general approval for the following conditions. (Note: This is not an exhaustive list of Conditions Not Recommended for Approval).

1. **Hirsutism.** Patients with hirsutism, either idiopathic or due to polycystic ovarian syndrome (PCOS), have received leuprolide long-acting, usually 3.75 mg or 7.5 mg IM monthly. Sometimes conjunctive therapy with estrogen replacement or OCs was used. Patients receiving leuprolide long-acting for up to 6 months experienced positive benefits such as decreases in the Ferriman-Gallwey scores, in hair growth rate and/or in the percentage hair growth rate. The Endocrine Society guidelines (2008) on the treatment of hirsutism in premenopausal women suggest against using GnRH agonists except in women with severe forms of hyperandrogenemia, such as ovarian hyperthecosis, who have had a suboptimal response to OCs and antiandrogens.
2. **Menstrual Migraine.** Therapies such as NSAIDs, triptans, and propranolol have been used for the treatment or prophylaxis of menstrual migraines. A nonrandomized, 10-month prospective trial assessed the effects of leuprolide long-acting 3.75 mg IM monthly in five women with severe menstrual migraines who were not responsive to

This document is subject to the disclaimer found at https://provider.medmutual.com/tools_and_resources/Care_Management/MedPolicies/Disclaimer.aspx and is subject to change. https://provider.medmutual.com/TOOLS_and_RESOURCES/Care_Management/ExpressScripts.aspx.

Drug Policy

previous treatment. Treatment led to a reduction in mean cumulative monthly headache score. Also, patient global assessment of therapy was positive and a decrease in the use of analgesic medication for headache was noted. A review article notes that GnRH analogues are effective in eliminating menstrual migraines, but their use is limited due to the significant adverse effects of estrogen deficiency, including severe vasomotor symptoms, sleep disruption, and a marked reduction in bone density.

- 3. Polycystic Ovarian Syndrome (PCOS).** Leuprolide long-acting has been used in women with PCOS. Patients with PCOS receiving leuprolide long acting 3.75 mg IM every 4 weeks plus an OC for six months experienced a restoration of normal ovulatory cycles and a greater reduction in ovarian volume compared with women just receiving an OC. PCOS guidelines from the Endocrine Society (2013) and review articles do not recommend this as a treatment modality.
- 4. Premenstrual Syndrome (PMS).** For PMS, low-dose selective serotonin reuptake inhibitors (SSRIs) [e.g., fluoxetine, sertraline] are recommended as first-line agents for severe PMS. Other first-line options for PMS include exercise, vitamin B6, combined contraceptive pills, and cognitive behavioral therapy. Use of GnRH analogues results in profound cycle suppression and elimination of PMS symptoms, but these agents should not be used routinely. It is recommended sometimes to aid in the diagnosis of PMS. Otherwise it is recommended only as a third-line treatment or for the most refractory patients.
- 5.** Coverage is not recommended for circumstances not listed in the Recommended Authorization Criteria. Criteria will be updated as new published data are available.

Documentation Requirements:

The Company reserves the right to request additional documentation as part of its coverage determination process. The Company may deny reimbursement when it has determined that the drug provided or services performed were not medically necessary, investigational or experimental, not within the scope of benefits afforded to the member and/or a pattern of billing or other practice has been found to be either inappropriate or excessive. Additional documentation supporting medical necessity for the services provided must be made available upon request to the Company. Documentation requested may include patient records, test results and/or credentials of the provider ordering or performing a service. The Company also reserves the right to modify, revise, change, apply and interpret this policy at its sole discretion, and the exercise of this discretion shall be final and binding.

REFERENCES

1. Lupron Depot® – 1 Month 7.5 mg, 3 Month 22.5 mg, 4 Month 30 mg, 6 Month 45 mg [prescribing information]. North Chicago, IL: AbbVie Inc.; June 2014.
2. Lupron Depot® – 3 Month 11.25 mg [prescribing information]. North Chicago, IL: AbbVie Inc.; October 2013.
3. Lupron Depot® – 3.75 mg [prescribing information]. North Chicago, IL: AbbVie Inc.; October 2013.
4. Lupron Depot-Ped® [prescribing information]. North Chicago, IL: AbbVie Inc.; June 2013.
5. Eligard® 7.5 mg, 22.5 mg, 30 mg, and 45 mg [prescribing information]. New York, NY: Sanofi-Synthelabo Inc.; February 2013.
6. Lupaneta Pack® 11.25 mg [prescribing information]. North Chicago, IL: AbbVie Inc.; October 2013.

This document is subject to the disclaimer found at https://provider.medmutual.com/tools_and_resources/Care_Management/MedPolicies/Disclaimer.aspx and is subject to change. https://provider.medmutual.com/TOOLS_and_RESOURCES/Care_Management/ExpressScripts.aspx.

Drug Policy

7. Wilson AC, Meethal SV, Bowen RL, Atwood CS. Leuprolide acetate: a drug of diverse clinical applications. *Expert Opin Investig Drugs*. 2007;16(11):1851-1863.
8. National Comprehensive Cancer Network (NCCN) Clinical Practice Guidelines in Oncology™. Breast cancer (Version 1.2017). Available at: http://www.nccn.org/professionals/physician_gls/pdf/breast.pdf. Accessed March 29, 2017.
9. National Comprehensive Cancer Network (NCCN) Clinical Practice Guidelines in Oncology™. Ovarian Cancer including fallopian tube cancer and primary peritoneal cancer (Version 1.2016). Available at http://www.nccn.org/professionals/physician_gls/PDF/ovarian.pdf. Accessed March 29, 2017.
10. Fuqua JS. Treatment and outcomes of precocious puberty: an update. *J Clin Endocrinol Metab*. 2013;98:2198-2207.
11. Schoelwer M, Eugster EA. Treatment of peripheral precocious puberty. *Endocr Dev*. 2016;29:230-239.
12. Hembree WC, Cohen-Kettenis P, Delemarre-van de Waal HA, et al. Endocrine treatment of transsexual persons: an Endocrine Society clinical practice guideline. *J Clin Endocrinol*. 2009;94:3132-3154.
13. World Professional Association for Transgender Health (WPATH). Standards of Care for the health of transsexual, transgender, and gender non-conforming people (version 7). Available at: https://s3.amazonaws.com/amo_hub_content/Association140/files/Standards%20of%20Care%20V7%20-%202021%20WPATH%20%282%29%281%29.pdf. Accessed on March 29, 2017.
14. Rosenthal SM. Approach to the patient: transgender youth: endocrine considerations. *J Clin Endocrine Metab*. 2014;99:4379-4389.
15. Spack NP. Management of transgenderism. *JAMA*. 2013;309:478-484.
16. Fishman A, Kudelka AP, Tresukosol D, et al. Leuprolide acetate for treating refractory or persistent ovarian granulosa cell tumor. *J Reprod Med*. 1996;41(6):393-396.
17. Boccardo F, Rubagotti A, Amoroso D, et al. Endocrinological and clinical evaluation of two depot formulations of leuprolide acetate in pre- and perimenopausal breast cancer patients. *Cancer Chemother Pharmacol*. 1993;43(6):461-466.
18. Gazet JC, Coombes RC, Ford HT, et al. Assessment of the effect of pretreatment with neoadjuvant therapy on primary breast cancer. *Br J Cancer*. 1996;73(6):758-762.
19. Schmid P, Untch M, Kossé V, et al. Leuprorelin acetate every-3-months depot versus cyclophosphamide, methotrexate, and fluorouracil as adjuvant treatment in premenopausal patients with node-positive breast cancer: the TABLE study. *J Clin Oncol*. 2007; 25(18):2509-15.
20. Boccardo F, Rubagotti A, Amoroso D, et al. Cyclophosphamide, methotrexate, and fluorouracil versus tamoxifen plus ovarian suppression as adjuvant treatment of estrogen receptor-positive pre-/perimenopausal breast cancer patients: results of the Italian Breast Cancer Adjuvant Study Group 02 randomized trial. *J Clin Oncol*. 2000;18(14):2718-2727.
21. Pacheco PB, Mendez RJM, Milone G, et al. Use of GnRH analogs for functional protection of the ovary and preservation of fertility during cancer treatment in adolescents: preliminary report. *Gynecol Oncol*. 2001;81(3):391-397.
22. Blumenfeld Z, Patel B, Leiba R, et al. Gonadotropin-releasing hormone agonist may minimize premature ovarian failure in young women undergoing autologous stem cell transplantation. *Fertil Steril*. 2012;98:1266-1270.
23. Song G, Gao H, Yuan Z. Effect of leuprolide acetate on ovarian function after cyclophosphamide-doxorubicin-based chemotherapy in premenopausal patients with breast cancer: results from a Phase II randomized trial. *Med Oncol*. 2013;30:667.
24. Del Mastro L, Ceppi M, Poggio F, et al. Gonadotropin-releasing hormone analogues for the prevention of chemotherapy-induced premature ovarian failure in cancer women: a systematic review and meta-analysis of randomized trials. *Cancer Treat Rev*. 2014;40:675-683.
25. Sun X, Dongol S, Beihua Kong JJ. Protection of ovarian function by GnRH agonists during chemotherapy. A meta-analysis. *Int J Oncol*. 2014;44:1335-1340.
26. Blumenfeld Z, Zur H, Dann EJ. Gonadotropin-releasing hormone agonist cotreatment during chemotherapy may increase pregnancy rates in survivors. *The Oncologist*. 2015;20:1283-1289.
27. The American College of Obstetricians and Gynecologists. Options for prevention and management of heavy menstrual bleeding in adolescent patients undergoing cancer treatment. Committee Opinion. Number 606. August 2014 (reaffirmed 2016).
28. Menstrual suppression in special circumstances. Society of Obstetricians and Gynaecologists of Canada (SOGC) clinical practice guideline. *J Obstet Gynaecol Can*. 2014;36:915-924.
29. Chang K, Merideth MA, Stratton P. Hormone use for therapeutic amenorrhea and contraception during hematopoietic cell transplantation. Current Commentary. *Obstet Gynecol*. 2015;126:779-784.
30. ACOG practice bulletin No. 128: Diagnosis of abnormal uterine bleeding in reproductive-aged women. *Obstet Gynecol*. 2012;120(1):197-206.
31. Journal of Obstetrics and Gynecology Canada. Abnormal uterine bleeding in pre-menopausal women. May 2013. Available at: <http://sogc.org/wp-content/uploads/2013/07/gui292CPG1305E.pdf>. Accessed on March 29, 2017.
32. Bradley LD, Gueye NA. The medical management of abnormal uterine bleeding in reproductive-aged women. Gynecology Expert Reviews. *Am J Obstet Gynecol*. 2016;214:31-44.

This document is subject to the disclaimer found at https://provider.medmutual.com/tools_and_resources/Care_Management/MedPolicies/Disclaimer.aspx and is subject to change. https://provider.medmutual.com/TOOLS_and_RESOURCES/Care_Management/ExpressScripts.aspx.

Drug Policy

33. Management of acute abnormal uterine bleeding in nonpregnant reproductive-aged women. Committee Opinion No. 557. American College of Obstetricians and Gynecologists. *Obstet Gynecol.* 2013;121:891-896.
34. Casablanca Y. Management of dysfunctional uterine bleeding. *Obstet Gynecol Clin North Am.* 2008;35(2):219-234.
35. Azziz R, Ochoa TM, Bradley EL, et al. Leuprolide and estrogen versus oral contraceptive pills for the treatment of hirsutism: a prospective randomized study. *J Clin Endocrinol Metab.* 1995;80:3406-3411.
36. Bayhan G, Bahceci M, Demirkol T, et al. A comparative study of a gonadotropin-releasing hormone agonist and finasteride on idiopathic hirsutism. *Clin Exp Obstet Gynecol.* 2000;27(3-4):203-206.
37. Rosenfield RL. Hirsutism. *N Engl J Med.* 2005;353:2578-2588.
38. The Endocrine Society's clinical guidelines. Evaluation and treatment of hirsutism in premenopausal women: An Endocrine Society clinical practice guideline. *J Clin Endocrinol Metab.* 2008;93(4):1105-1120.
39. Ashkenazi A, Silberstein S. Menstrual migraine: a review of hormonal causes, prophylaxis and treatment. *Expert Opin Pharmacother.* 2007;8(11):1605-1613.
40. Silberstein SD, Hutchinson SL. Diagnosis and treatment of the menstrual migraine patient. *Headache.* 2008;48 Suppl 3:S115-S123.
41. Murray SC, Muse KN. Effective treatment of severe menstrual migraine headaches with gonadotropin-releasing hormone agonist and "add-back" therapy. *Fertil Steril.* 1997;67(2):390-393.
42. Calhoun AH. Menstrual migraine: update on pathophysiology and approach to therapy and management. *Curr Treat Options Neurol.* 2012;14:1-14.
43. Genazzani AD, Petraglia F, Battaglia C, et al. A long-term treatment with gonadotropin-releasing hormone agonist plus a low-dose oral contraceptive improves the recovery of the ovulatory function in patients with polycystic ovary syndrome. *Fertil Steril.* 1997;67(3):463-468.
44. Diagnosis and treatment of polycystic ovarian syndrome: An Endocrine Society clinical practice guideline. Available at: http://www.endocrine.org/~media/endosociety/Files/Publications/Clinical%20Practice%20Guidelines/120513_PCOS_FinalA_2013.pdf. Accessed on March 29, 2017.
45. Badawy A, Elnashar A. Treatment options for polycystic ovary syndrome. *Int J Womens Health.* 2011;3:25-35.
46. Benjamins LJ, Barratt MS. Evaluation and management of polycystic ovary syndrome. *J Pediatr Health Care.* 2009;23(5):337-343.
47. Management of premenstrual syndrome. Royal College of Obstetricians and Gynaecologists. Green-top Guideline No 48. November 2016. Available at: <https://www.rcog.org.uk/globalassets/documents/guidelines/gt48managementpremenstrualsyndrome.pdf>. Accessed on March 29, 2017.
48. Triptodur™ injection [prescribing information]. Atlanta, GA: Arbor Pharmaceuticals; June 2017.
49. University of California, San Francisco. Center of excellence for transgender health. Available at: <http://transhealth.ucsf.edu/trans?page=lib-00-02>. Accessed on March 29, 2017.
50. Latronico AC, Brito VN, Carel JC. Causes, diagnosis, and treatment of central precocious puberty. *Lancet Diabetes Endocrinol.* 2016;4:265-274.
51. Leuprolide acetate. In: DRUGDEX [online database]. Truven Health Analytics; Greenwood Village, CO. Last updated 06 May 2019. Accessed on 17 June 2019.
52. Leuprolide acetate/norethindrone acetate. In: DRUGDEX [online database]. Truven Health Analytics; Greenwood Village, CO. Last updated 05 June 2019. Accessed on 17 June 2019.
53. Triptorelin pamoate. In: DRUGDEX [online database]. Truven Health Analytics; Greenwood Village, CO. Last updated 16 April 2019. Accessed on 17 June 2019.
54. Fensolvi [package insert] Fort Collins Colorado. Tolmar Pharmaceuticals Inc. Updated 5/2020.